

Policy Name:	Immune Globulin Products	Policy #:	1815P
---------------------	---------------------------------	------------------	--------------

Purpose of the Policy

The purpose of this policy is to establish the criteria for coverage of formulary Immune Globulin products. Immune globulin products contain at least 90 percent IgG, with distribution of IgG subclasses corresponding to normal serum as well as trace amounts of IgA and IgM. IVIG is used when an immediate increase or higher level of circulating immunoglobulin is required to correct a deficiency state or modify an ongoing immunologic reaction, or when intramuscular injections of immunoglobulin are contraindicated.

Statement of the Policy

Health Alliance Medical Plans will approve the use of formulary immune globulin products under the applicable specialty benefit when the following criteria have been met. Any other immune globulin product not listed below is excluded from coverage.

Route	Drug	FDA Approved Indications
IV	Atgam	Aplastic anemia, kidney transplantation
	Bivigam	Immunodeficiencies, antiviral prophylaxis
	Flebogamma DIF	Immunodeficiencies, immune thrombocytopenia, antiviral prophylaxis
	Gammaplex	Immunodeficiencies, immune thrombocytopenia, antiviral prophylaxis
	Octagam	Immunodeficiencies, immune thrombocytopenia, dermatomyositis, polymyositis, antiviral prophylaxis
	Panzyga	Immunodeficiencies, immune thrombocytopenia, chronic inflammatory demyelinating polyneuropathy, antiviral prophylaxis
	Privigen	Immunodeficiencies, immune thrombocytopenia, chronic inflammatory demyelinating polyneuropathy, antiviral prophylaxis
IV or SubQ	Gamunex	Immunodeficiencies, immune thrombocytopenia, chronic inflammatory demyelinating polyneuropathy, antiviral prophylaxis
	Gammaked	Immunodeficiencies, immune thrombocytopenia, chronic inflammatory demyelinating polyneuropathy, antiviral prophylaxis
	Gammagard	Immunodeficiencies, Kawasaki syndrome, neuropathy, antiviral prophylaxis
	Xembify	Immunodeficiencies, antiviral prophylaxis
SubQ	Cutaquig	Immunodeficiencies, antiviral prophylaxis
	Cuvitru	Immunodeficiencies, antiviral prophylaxis
	Hizentra	Immunodeficiencies, chronic inflammatory demyelinating polyneuropathy, antiviral prophylaxis
	Hyqvia	Immunodeficiencies, chronic inflammatory demyelinating polyneuropathy, antiviral prophylaxis
IM	Gamastan S/D	Antiviral prophylaxis (hepatitis A, measles, Varicella)

Criteria

1. Coverage Criteria for Immunodeficiency Disorders

- 1.1 Common Variable Immunodeficiency (CVID), Hypogammaglobulinemia (excluding IgA deficiency), or X-linked immunodeficiency

- Documented serum IgG level below the lower limits of normal of the laboratory's reported value
- 1.2 Immunosuppression related to B-cell chronic lymphocytic leukemia (CLL)
- Documentation to support hypogammaglobulinemia or recurrent bacterial infections
- 1.3 Immunosuppression related to multiple myeloma
- Documentation to support diagnosis of multiple myeloma and hypogammaglobulinemia or recurrent infections
- 1.4 Selective IgG subclass deficiencies
- Documented serum immune globulin (Ex IgG, IgM, etc) level below the lower limits of normal of the laboratory's reported value
 - Documented history of recurrent infections causing extended antibiotic use
- 2. Coverage Criteria for Infection related conditions (Cutaquig, Cuvitru, Gammagard, Gamunex, Hizentra, Hyqvia, Octagam, Panzyga, Privigen Only)**
- 2.1 HIV
- Children: diagnosis of HIV in children who either have been exposed to measles or who live in a high-prevalence measles area, HIV-related immune thrombocytopenic purpura
 - Adults: diagnosis of HIV-ITP who have severe bleeding
- 2.2 Chronic enteroviral meningoencephalitis
- 2.3 Staphylococcal or streptococcal toxic shock syndrome
- 3. Coverage Criteria for transplant related conditions**
- 3.1 Cytomegalovirus (CMV) viremia in solid organ transplants or cancer
- 3.2 Bone marrow transplantation
- Confirmed allogeneic bone marrow transplant within the last 100 days
 - Documented hypogammaglobulinemia with intent to prevent GVHD or infection
- 3.3 Prevention or treatment of acute humoral rejection in renal transplants
- 4. Coverage Criteria for blood related conditions (Flebogamma, Gammaplex, Gammaked, Gamunex, Octagam, Panzyga, Privigen Only)**
- 4.1 Autoimmune hemolytic anemia with hemoglobin < 7 or hepatomegaly
- 4.2 Hemolytic disease of newborn (Erythroblastosis Fetalis)
- 4.3 Idiopathic thrombocytopenic purpura (ITP)
- Diagnosis of ITP in patients with bleeding complications, unsafe platelet counts, or requiring invasive interventions
- 4.4 Post-transfusion purpura
- 4.5 Rasmussen syndrome
- Diagnosis of Rasmussen syndrome with persistent disease symptoms despite surgical treatment (or not a candidate for surgery)
- 4.6 Thrombocytopenia secondary to chronic condition
- Thrombocytopenia related to hepatitis C infection, HIV or pregnancy
 - Documentation of unsafe platelet level
- 5. Coverage Criteria for nervous system related conditions**
- 5.1 Acute disseminated encephalomyelitis
- Documented trial and failure of intravenous corticosteroids
- 5.2 Guillain-Barre syndrome
- Diagnosis of Guillain-Barre Syndrome with severe disease requiring aid to walk
 - Prescribed by or in consultation with a neurologist (nervous system doctor)
- 5.3 Chronic inflammatory demyelinating polyneuropathy (CIDP)
- Diagnosis of chronic inflammatory demyelinating polyneuropathy as confirmed by progressive or relapsing motor or sensory impairment of more than one limb for more than 2 months
 - Prescribed by or in consultation with a neurologist (nervous system doctor)
 - Documented trial and failure, intolerance or contraindication to corticosteroids (such as prednisone)

- 5.4 IgM antimyelin-associated glycoprotein paraprotein-associated peripheral neuropathy
- 5.5 Lambert-Eaton myasthenic syndrome (LEMS)
 - Diagnosis of Lambert-Eaton myasthenic syndrome (LEMS)
 - Prescribed by or in consultation with a neurologist (nervous system doctor)
 - Documented trial and failure with immunomodulator therapy (azathioprine, corticosteroids, etc)
- 5.6 Lennox Gastaut
 - Diagnosis of Lennox Gastaut seizures
 - Prescribed by or in consultation with a neurologist (nervous system doctor)
 - Documented trial and failure with traditional anti-epileptics (lamotrigine, phenytoin, etc)
- 5.7 Moersch-Woltmann (Stiff-person) syndrome
 - Diagnosis of stiff-person syndrome
 - Prescribed by or in consultation with a neurologist (nervous system doctor)
 - Documented trial and failure to benzodiazepines and/or baclofen, tizanidine, etc
- 5.8 Multifocal motor neuropathy (**Gammagard only**)
 - Diagnosis of multifocal motor neuropathy as supported by weakness with continued progression over at least one month
 - Prescribed by or in consultation with a neurologist (nervous system doctor)
- 5.9 Myasthenia gravis (chronic or exacerbation)
 - Diagnosis of generalized myasthenia gravis
 - Documentation to support exacerbation in symptoms over the last month
 - Prescribed by or in consultation with a neurologist (nervous system doctor)
- 6. Coverage Criteria for musculoskeletal related conditions**
- 6.1 Dermatomyositis or polymyositis (**Octagam only**)
 - Diagnosis of dermatomyositis or polymyositis
 - Documented trial and failure to immunosuppressive therapy (azathioprine, corticosteroids, etc)
- 6.2 Kawasaki disease (**Gammagard only**)
 - Acute treatment only when given in conjunction with aspirin within 10 days of symptom onset
- 6.3 Severe rheumatoid arthritis refractory to conventional treatments (methotrexate, etc)
- 7. Coverage Criteria for skin related conditions**
- 7.1 Autoimmune bullous disease such as pemphigus vulgaris, pemphigus foliaceus, bullous pemphigoid, mucous membrane pemphigoid, and epidermolysis bullosa acquisita
 - Diagnosis of a supported autoimmune bullous disease that is extensive and debilitating
 - Documented trial and failure of corticosteroids with immunosuppressives
- 8. Coverage Criteria for eye related conditions**
- 8.1 Birdshot retinochoroidopathy
- 8.2 Autoimmune uveitis
 - Diagnosis of refractory autoimmune uveitis
 - Documented trial and failure with corticosteroids in addition to immunosuppressants
- 8.3 Graves' ophthalmopathy
- 9. Coverage Criteria for lung related conditions**
- 9.1 Churg-Strauss syndrome
 - Documented trial with corticosteroids in addition to cyclophosphamide
- 10. Coverage Criteria for Pediatric Acute-Onset Neuropsychiatric Syndrome (PANS) and Pediatric Autoimmune Neuropsychiatric Disorder Associated with Streptococcal infection (PANDAS)**
 - Diagnosis of moderate-to-severe or severe-to-life-threatening PANS/PANDAS, including all of the following:
 - Presence of clinically significant obsessions, compulsions and/or tic, occupying greater than 50% of waking hours with Children's Yale-Brown Obsessive Compulsive Scale (CYBOCS), performed by a trained mental health clinician rating of ≥ 20 ; AND

- Age 3 years to the beginning of puberty; AND
- Abrupt onset of symptoms or a relapsing-remitting course of symptom severity; AND
- Other neuropsychiatric symptoms which have an onset within 1 to 2 days of the onset of obsessions, compulsions or tics. (Examples: emotional lability, irritability, aggression, increased urinary frequency, bed-wetting, painful or disruptive movements, sleep disturbances, cognitive impairment, memory loss, deterioration in school performance, reduced food or fluid intake); AND
- Diagnosis made by a medical team of pediatric subspecialists, including but not limited to, a psychiatrist, neurologist, and infectious disease provider; AND
- Provider documentation indicates that appropriate differential diagnostic testing (e.g., imaging, blood tests, CSF studies, cardiac testing) has been performed to rule out all other more specific causes of the patient's symptoms such as autoimmune encephalitis, central nervous system vasculitis, neuropsychiatric systemic lupus erythematosus, acute disseminated encephalomyelitis, infectious encephalitis, etc.; AND
- For a diagnosis of PANDAS, documentation of a group A streptococcal (GAS) infection within one to two weeks prior to onset or exacerbation of symptoms.
- Documentation that patient is currently free of streptococcal and other infections; AND
- Active participation in cognitive behavioral therapy (e.g., exposure response prevention) AND
- One of the following:
 - Prescriber indicates the member is currently stable on a selective-serotonin reuptake inhibitor (SSRI) indicated for the treatment of pediatric OCD, OR
 - Prior treatment with SSRIs resulted in pre-mature discontinuation of SSRI therapy due to an intolerance, OR
 - Member has an absolute contraindication which prevents treatment with an SSRI, AND
- One of the following:
 - Symptoms did not improve following an adequate trial with corticosteroids. Adequate is defined as: Administration of an appropriate dose for the recommended duration of time, based on the severity of the disease, found on Table 2 in the Clinical Management of Pediatric Acute-Onset Neuropsychiatric Syndrome: [Part II](#) – Use of Immunotherapy Therapies, OR
 - Prior treatment with corticosteroids resulted in pre-mature discontinuation of corticosteroid therapy due to an intolerance, OR
 - Member has an absolute contraindication which prevents treatment with an adequate trial of corticosteroids, AND
- Documentation that provider has determined patient's IgA level; AND
 - If member is IgA-deficient (<10mg/dL), IgA-depleted IVIG should be chosen for administration to lessen the risk of anaphylactic reaction possibly caused by anti-IgA antibodies. (See this chart for IgA content of Immunoglobulin products).
- Approval time is 3 monthly doses.
- Quantity limit of 2 g/kg up to 70 g.
 - Dose may be divided in up to 5 daily doses on 5 consecutive days.
- Reapproval for 3 additional months with documentation of the following:
 - Patient had a clear response following treatment with IVIG as shown by a decrease of $\geq 30\%$ on CY-BOCS scale
 - Symptoms re-emerge over the three to six week period after IVIG administration (Frankovich 2017).
 - In provider's opinion, the benefit of treatment outweighs the burden of continued infusions.
 - Coverage for medically necessary treatment is not limited over the member's lifetime
- PANS/PANDAS Exclusions
 - This criteria does not apply to Self-Funded Groups and groups outside of Illinois that exclude coverage of IVIG for this indication.

- Health Alliance Medical Plans will cover up to six months of PANS/PANDAS treatment with IVIG. Use beyond six months will require documentation of a new strep infection and presentation of symptoms with all the above criteria being met. Repeated doses of IVIG have not been systematically assessed for PANS. [Experts] feel the burden of monthly IVIG (beyond 3–6 monthly doses) may outweigh the benefit in many cases. (Frankovich 2017).

2. Approval Period

- 2.1 Initial: 12 months
- 2.2 Reapprovals: 12 months with documentation of beneficial response
- 2.3 Per [215 ILCS 5/356z.24](#), if member has been on therapy for at least 2 years and has beneficial response, approval will be for 12 months at a time.

CPT Codes

90281	Immune globulin (Ig), human, for intramuscular use
90283	Immune globulin (IgIV), human, for intravenous use
90284	Immune globulin (SCIg), human, for use in subcutaneous infusions, 100 mg, each

HCPCS Codes

J1459	Injection, immune globulin (Privigen), intravenous, nonlyophilized (e.g., liquid), 500 mg
J1460	Injection, gamma globulin, intramuscular, 1 cc
J1556	Injection, immune globulin (Bivigam), 500 mg
J1557	Injection, immune globulin, (Gammaplex), intravenous, non-lyophilized (e.g., liquid), 500 mg
J1559	Injection, immune globulin (Hizentra), 100 mg
J1560	Injection, gamma globulin, intramuscular, over 10 cc
J1561	Injection, immune globulin, (Gamunex-c/Gammaked), nonlyophilized (e.g. liquid), 500 mg
J1566	Injection, immune globulin, intravenous, lyophilized (e.g., powder), not otherwise specified, 500 mg
J1568	Injection, immune globulin, (Octagam), intravenous, nonlyophilized (e.g., liquid), 500 mg
J1569	Injection, immune globulin, (Gammagard liquid), nonlyophilized, (e.g. liquid), 500 mg
J1572	Injection, immune globulin, (Flebogamma / Flebogamma Dif), intravenous, nonlyophilized (e.g., liquid), 500 mg
J1575	Injection, immune globulin/hyaluronidase, (Hyqvia), 100 mg immunoglobulin
J1599	Injection, immune globulin, intravenous, non-lyophilized (eg, liquid), not otherwise specified, 500 mg
J1551	Injection, immune globulin (Cutaquig), 100 mg
J1555	Injection, immune globulin (Cuvitru), 100 mg
J1558	Injection, immune globulin (Xembify), 100 mg
J1576	Injection, immune globulin (Panzyga), intravenous, non-lyophilized (e.g., liquid), 500 mg

References

1. Casulo C, Maragulia J, Zelenetz AD. Incidence of hypogammaglobulinemia in patients receiving rituximab and the use of intravenous immunoglobulin for recurrent infections. Clin Lymphoma Myeloma Leuk 2013;13:106-111.

2. Ghadiri N, Reekie IR, Gordon I, et al. Systematic review of clinical practice guidelines for uveitis. *BMJ Open Ophthalmol.* 2023;8(1):e001091. Published 2023 Jan 5.
3. Yong PL, Boyle J, Ballou M, et al. Use of intravenous immunoglobulin and adjunctive therapies in the treatment of primary immunodeficiencies: A working group report of and study by the Primary Immunodeficiency Committee of the American Academy of Allergy Asthma and Immunology. *Clin Immunol.* 2010 May;135(2):255-63.
4. Patwa HS, Chaudhry V, Katzberg H, et al. Evidence-based guideline: intravenous immunoglobulin in the treatment of neuromuscular disorders: report of the Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology. *Neurology.* 2012 Mar 27;78(13):1009-15.
5. Perez EE, Orange JS, Bonilla F, et al. Update on the use of immunoglobulin in human disease: A review of evidence. *J Allergy Clin Immunol.* 2017 Mar;139(3S):S1-S46.
6. Gurcan HM, Jeph S, Ahmed AR. Intravenous immunoglobulin therapy in autoimmune mucocutaneous blistering diseases: a review of the evidence for its efficacy and safety. *Am J Clin Dermatol* 2010; 11(5):315-26.
7. Panel on Opportunistic Infections in HIV-Exposed and HIV-Infected Children. Guidelines for the Prevention and Treatment of Opportunistic Infections in HIV-Exposed and HIV-Infected Children. 2017. Department of Health and Human Services.
8. Picard C, Al-Herz W, Bousfiha A, et al. Primary immunodeficiency diseases: an update on the classification form the international union of immunological societies expert committee for primary immunodeficiency 2015. *J Clin Immunol.* 2015. 35:696-726.
9. Sanders DB, Wolfe GI, Benatar M, et al. International consensus guidance for management of myasthenia gravis: Executive summary. *Neurology.* 2016;87(4):419-425.
10. Zanella A, Barcellini W. Treatment of autoimmune hemolytic anemias. *Haematologica* October 2014 99: 1547-1554.
11. Enders FB, Bader-Meunier B, Baildam E, et al. Consensus-based recommendations for the management of juvenile dermatomyositis *Ann Rheum Dis.* 2016 Aug 11.
12. Benatar M, Kaminski H. Medical and surgical treatment for ocular myasthenia. *Cochrane Database of Systematic Reviews* 2012, Issue 12. Art. No.: CD005081.
13. McKeon A, Robinson MT, McEvoy KM, et al. Stiff-man syndrome and variants: clinical course, treatments, and outcomes. *Arch Neurol.* 2012 Feb;69(2):230-8.
14. Maddison P. Treatment in Lambert-Eaton myasthenic syndrome. *Ann N Y Acad Sci.* 2012 Dec;1275:78-84.
15. Joint Task Force of the EFNS and the PNS. European Federation of Neurological Societies/Peripheral Nerve Society guideline on management of multifocal motor neuropathy. Report of a joint task force of the European Federation of Neurological Societies and the Peripheral Nerve Society--first revision. *J Peripher Nerv Syst.* 2010 Dec;15 (4):295-301.
16. Varadkar S, Bien CG, Kruse CA, et al. Rasmussen's encephalitis: clinical features, pathobiology, and treatment advances. *Lancet Neurol.* 2014 Feb; 13(2): 195–205.
17. Ghadiri N, Reekie IR, Gordon I, et al. Systematic review of clinical practice guidelines for uveitis. *BMJ Open Ophthalmol.* 2023;8(1):e001091.
18. Gilbert D, et al. A Pediatric Neurology Perspective on Pediatric Autoimmune Neuropsychiatric Disorder Associated with Streptococcal Infection and Pediatric Acute-Onset Neuropsychiatric Syndrome. *The Journal of Pediatrics.* 2018 Aug. 243–250. [https://www.jpeds.com/article/S0022-3476\(18\)30589-4/fulltext](https://www.jpeds.com/article/S0022-3476(18)30589-4/fulltext)
19. LeHoang, P, Cassoux, N, George, F et al. Intravenous immunoglobulin (IVIg) for the treatment of birdshot retinochoroidopathy. *Ocul Immunol Inflamm.* 2000: 49–57.
20. Rachid R, Bonilla F. The role of anti-IgA antibodies in causing adverse reactions to gamma globulin infusion in immunodeficient patients: A comprehensive review of the literature. *J Allergy Clin Immunol.* 2012; 129: 628–34.
21. Siga S, et al. Treatment of PANDAS and PANS: a systematic review. *Neuroscience & Biobehavioral Reviews.* 2018 Mar. 86: 51–65. <https://www.ncbi.nlm.nih.gov/pubmed/29309797>

22. Frankovich J, Swedo S, Murphy T, et al. Clinical Management of Pediatric Acute-Onset Neuropsychiatric Syndrome: Part II-Use of Immunomodulatory Therapies. *J Child Adolesc Psychopharmacol*. 2017 Sep;27(7):574-593.
23. Washington State Health Care Authority. Physician-Related Services/Health Care Professional Services. January 1, 2023.
24. Godlewski B, King VJ, & Walker E, Gingerich J, Smits A. Coverage guidance: pediatric autoimmune neuropsychiatric disorders associated with streptococcal infections (PANDAS) and pediatric acute-onset neuropsychiatric syndrome (PANS). Portland, OR: Center for Evidence-based Policy, Oregon Health & Science University; 2021.
25. 215 ILCS 5/356z.25. Coverage for treatment of pediatric autoimmune neuropsychiatric disorders associated with streptococcal infections and pediatric acute onset neuropsychiatric syndrome.
26. Thienemann M, Murphy T, Leckman J et al. *Journal of Child and Adolescent Psychopharmacology*. July 2017, ahead of print. <https://doi.org/10.1089/cap.2016.0145>
27. Tsurikisawa, N, Taniguchi, M, Saito, H et al. Treatment of Churg-Strauss syndrome with high-dose intravenous immunoglobulin. *Ann Allergy Asthma Immunol*. 2004: 80–7.
28. van der Meche, FGA. Intravenous immune globulin in the Guillain-Barre. *Cochrane Database Syst Rev*. 2014 Sep 19;2014(9):CD002063.
29. Vermeulen, M. van Doorn, PA, Brand, A et al. Intravenous immunoglobulin treatment in patients with chronic inflammatory demyelinating polyneuropathy: a double-blind placebo controlled study. *J of Neuro, Neurosurg, and Psych*. 1993; 56:36–39.

Created Date: N/A

Effective Date: 04/11/95

Posted to Website: 01/01/22

Revision Date: 08/07/24

DISCLAIMER

This Medical Policy has been developed as a guide for determining medical necessity. The process of medical necessity review also entails review of the most recent literature and physician review. Medical Policy is not intended to dictate to providers how to practice medicine. Providers are expected to exercise their medical judgment in providing the most appropriate care. Health Alliance encourages input from providers when developing and implementing medical policies. Benefit determinations are based on applicable contract language in the member's Policy/ Subscription Certificate/ Summary Plan Description. This Medical Policy does not guarantee coverage. There may be a delay between the revision of this policy and the posting on the web. Please contact the Health Alliance Customer Service Department at 1-800-851-3379 for verification of coverage.